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60” MOWER DECK

(30-37 Nm)
Black Spray Paint (order part # 1735222)




MODEL 14061

S/N 140610100101-1 4061 0299999

60” MOWER DECK

Ref# Part# Description Qly. Ref# Pari# Deseription Qly.
1 1100009 Hex Hd. Capscrew, 3/8-24 x 1........, 6 86 1752309 ClBVIS PN cviivieneniimsinsssivenees 2
2 1100243 Lock Washer, 3/8.....ccueeenernucecrenens 10 57 1755730001  Drag LRk .cccoeecrvremrineerernermeren e e senaee 2
3 1738847001 Blade Plate ... mrrvisseiirnniiaes 3 58 1748273001 Mounting Bracket...........cuiveiiriinecs 2
4 1738742 Cutter Blade .........ceceveiveiirmmensnries 3 59 1748271001 R.H. Gear Box Bracket.........c..errueune. 1
5 1738806 Blade Shaft ASS'Y .....cvereseererverarerees 3 60 1756089001  Orive Ass'y (also see Ref. #108).......... 1
6 1186034 Woodruff Key, 1/4 x 7/8.........ceeean... 5 61 1100807 Hex Hd. Capscrew, 1/4-20x 2.......... 1
7 1701449 Special Washe JURI | 62 1734398 Top Lock Nut, 1/4-20........ccivcvereenees 1
8 1725087 Ball Bearing.... 6 | 63 Rt Angle Gear Box
9 1739484 Sleeve ... 3 (breakdown, see Grid D-8 = 1

10 1733686001 Spindle Housmg rvevrieeens 3 64 1748272001 L.H. Gear Box Bracket.........coevevemee. 1
13 1107387 Flat Washer, 3/4 ... 22 65 1753015001 Base Bridge Ass'y ..... w1
15 1100048 Hex Hd. Capscrew, 3/8-16 x 2 . 2 ) 66 1749044001 Support Bracket ............cvercrcveenre 2
16 1733398 Top Lock Nut, 3/8-16 . 101 67 Gage Whesl Ass'y

18 1100068 Hex Hd. Capscrew 3/8-16x 3/4 . 40 {breakdown,see Grid D~7 2
19 1747762001 R.H. Front Basa..... 1 68 1112587 Clevis Pin, 3/8 X 1-1/8.....ccvevinninns 2
20 1748279001 MowerBase.......ccc.ceeervmeeerureeseecnennns 1 69 1751908 Circle o 2
22 1744491 Cutting Line Decal......comrrvorsesesnsens 1 70 1748282001 R.H. Belt COVOM.uoveceerrrercerrrrern e 1
23 1757419 Belt Drive Decal...........ccooecveremecncinne 1 71 1747797001 L.H. Belt Cover... w1
24 1100255 Flat Washer ..o enee e 4 72 1723037 Th'd-Forming Scraw, 38-16x3/4...... 8
25 1747787 Roller Shaft... v 2 | 73 1748280001  Base DOUBIET..........ceereev e reeircrieenes 1
26 1100351 Cotter Pin, 1/8 % 1- 1/4 ...................... 8 74 1747763001 L.H. Front Base ......cccevrvrcrrironee 1
27 1748277001  Front Drag Bracket ASS'Vuroiiescennn. 1 75 1747775001  Front Comer Bafflg.......ccemerecrcicrnns 1
28 1746170 HItoh LIOK...cco. s cseserensenseresssessesnnns 2 | 76 1747764001  End Base.........ceicerimeenneinonnonnns 1
29 1752308 CleviS Pl .....ovsr s sensemessssssensens 2 77 1758934001 Plate Baffle .......cccocrevemservermmasnricvrenan. 1
30 1186236 Hex Nut, 3/4-10... e 2 | 18 1186128 Carriage Bolt, 3/8-16 x 1 .........coc.... 8
31 1120390 Hex Lock NS, 347100 orrrrrener 21 79 1186126 Carriage Bolt, 3/8-16 x 34 ............... 3
32 1103977 Lock Washer, 3/4..........cucvreereene. 4 80 1747774001 Rear Corner Baffle..........cceeeremrneee. 1
33 1751909 Cotter RING.....cemrivreanieenreesens oo 4 | 81 1747773001  L.H. Bafflo eerereveeeeeencrerrenecene s 1
34 1749640001  Hitoh Bracket ASS'Y.......omnusmersiisins 2 | 82 1747771001  Center Baffif........crceerercarmmmrniseenens 1
35 1748284 Blade Sheave... ISP | 83 1747772001 R.H. Baffle.......ccrvrvrcirirernicrincenns 1
36 1767367 Hex Lotk Nut, 1-14... 3 84 1747770001 Baffle Bracket..........coo.ccrvmrnimrecrenen. 5
37 1185976 Grease Fittmg 3 85 1747768001 L.H. Roller Bracket........ccovververvuses 1
38 1100043 Hex Hd. Capscrew 3816 % 1 1/4 28 | 86 1747767001 R.H. Roller Bracket..........ccocerveerveenn 1
39 1891733 Speclal Washer ... vt 3 87 1748274 DOCK V-bBM.......vecrceeeereerrerereersreireses 1
40 1740203 3147 o | U 1 88 1756697 14 11 O 2
41 1752354 IAIBE PUIBY .....corererseverecnnceinicvnnneans 2 | 92 1118554 Retaining RN, 1" .ocovveectenmeererecrinens 2
42 1100256 Flat Washer, 3/8 .........ccovvrvenrvnrenn s 2 1 93 1737419 Setscrew, 5/16-18 x 3/4....cccevrverveee- 2
43 1725367 Extension Spring........eeierinennn 1 94 1748276001  Drive SHEAVE ........ccoevenrrireenenmerineas 1
44 1186259 Hex Jam Nut, 3/8-16..... 1 95 1760356 ClBUIS e se s resaerestenns 2
45 1748374 Special Screw.... 1 97 1110107 Lock Nut, 5/16-18...........coeovevrernenee 4
46 1748373 Special Screw.... STV | 98 1100808 Hex Hd. Capscrow, 5/16-18x 1-1/4..... 2
47 1734514 Top Lock Nut, 1213 i, 3 {102 1765851 BOUBT <o vrnrrvrssssrserssrerssrssssemnans 8
48 1749769001  Idier AMN ASSY .o vevevieeereimenaen 1 {104 1186331 Flange Screw, 5/16-18 x 1 “w 2
49 1724929 Thrust Washer .........ccoemeveerveeseerens 11105 1760442 “S" HOOK....cocve e 4
50 1100047 Hex Hd. Capscrew, 3/8-16 x1-1/2... 1

51 1185395 Slaave Bearing ....vcceermererrerssmerrerees 1 | Notillustrated:

52 1100046 Hex Hd. Capscrew, 3/8-16 x 1......... 28 | 107 1735222 Black Spray Paint, 13 0zZ. .....cccoveienes 1
53 1100065 Hex Hd. Capscrew, 1/2-13x1-3/4...... 2 | 108 1714208 Cross & Bearing Kit (replaces common
54 1100257 Flat Washer, 1/2 ... 2 wear items within Ref. #60) ............. 1
55 1715387 13T 1ol O 2




MODEL 14061

GAGE WHEEL ASSEMBLY
(S/N 0100101 - 0199999) &7

13 1
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17 275 1 ! Ret# Partd Description Qty.
i -~ 1 AT67159 az}?edwneal Mount wiDecals ,
1 (1130 21-) i |- | TR
! 2 1756810001 Whesi Support Assembly ...................... 2
! 3 1756814 Whaa! Sleeve 4

! 4 1107387  Flat Washer, 3/4 §
1 5 1186196 Carrlage Bolt, 1/2-13 % 4344 ................ 4
6 1734514 Top Lagk Nut, 1/2-13 cvvnncancrmnenseran 4
7 1758619 WheaI&TlreAssy.GZst 25
{Ingt. Refs.. 19 & 20... vorviieres 4
8 1756615 Whegl Yoka Ass'y .. 4
9 1756625 Extansion Spring 4
10 1756620 Centerdng Arm 4
11 1100808 Canscrew 1/4-20:: 1144 .. 4
12 1186229  Nut, 1/4-20 8
13 1703822 Drive Pln, 178 X 1-1/2 ovveriesnresioneranes 4
14 1185976 Graase Fitting 4
18 1752556 Flanga Beartng 8
16 1752308 Clevis Pin, 5/B X 2-1/4 ......cccvivaiimrcenees 4
17 1185590 Hitch Pin cevtmtineser bt sy enton e 4
18 1739687 Decal, Dangar 2
19 1761157 Rotter Bearing (Ind), ReE ) .oovvnnnveens 8
20 1761158 Bearing Cap (Jacl. Ref 7) .eccvivisenee. 8
Ref.# Part#  Description Gty.
1 1767759 Gage Wheal Mount w/Decals
{Inc!. Ref. 18) 2
2 1770940001  Whesl Support Assembly wcccvreariee 2
3 1756614 Whee! Sleave 4
4 1107387 Flat Washer, 3/4 8
5 1188196 Carrlage Balt1/2-13 0 4-3/4 ..ovuevinee. 4
6 1734514 Top Look Nut, 1/2-13 ..oovrnamsisverssenn 4
7 1756618 Wheel & Tire Assambly, 6.25 x 3.25
{Inch Rafs.. 18 & 20 ...cvcremcrmrsenrens 4
8 1770038 Wheat Yoka AS3aMbIY ..eceereemensnns 4
14 1185076 Greasa Fitting 4
15 1762556 Hange BB2nng .....uveerrmene 8
18 1762308 Clavis Pin, 5/8 x 2-1/4 4
1) 1185590 Hitch Pin 4
18 1730687 Decal, Dangar 2
19 1761157 Roller Bearing (ingl. w/ Ref. 7} .. 2
20 1761158 Bearing Cap (Inol. Rel. 7) vrcevcvvicnivarens 2
129 1703073 Washer AR
128 1185680 Retaining Rinp 4

Extansion sprlnmy removed lmKllnﬂ.
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MODEL 14061

S/N 140610100101-140610199999

MODEL 1100-009 RIGHT ANGLE GEAR BOX ASSEMBLY

Ref# Part# Descrigtion Qty. Ref# Part# Descrlptlnn Oty.
1 Right Angle Drive HOUSING.......cocccrmrcrvmemcevermsmmmnesnine 1 12 Bearing & Cup Ass'y {AsS'y may include
2 REtAINAI G oo vere e vessannraone 1 Ref. 8. Shim Washer. Shim Washer

3 RAtAINOr C2P oot rersn e reorsenesesns semsssnisens 1 must ba replaced ifincluded)........ccvvrvinirvemininninn 1

4 QUEPUL SHaft.eercrisi i e cesenereensenssensesvesnss 1 14 “07 RiNQuvrerrssiosmsisiiinsovosranesiom e 1

B INPUESRAR ... 1 15 QI SBAL .t rmrerecsers e serese e e sasesemem s raneas 1

6 Bevel Gear (20 106th) ..o imverercniennneietsnnrseeiaennes 1 16  Qil Seal... reorersetaenne 1

7 Bevel Gear (27 teeth} ... cccererveeriresecesres sneeessevesenne 1 17 Cap Retainer Shim 1

8  Shim, 1-1/2"0.D. x 1-1/64 1.D. x 18 Hex Hd. Sems Screw, 5/16-18x 1. 1

D02 TRICK ... tevevireer et emmrernnseers e sssss e sees semsrerans AR 19  Load Ring ..... 1

9  Shim, 2.000"0.D. x 1.531 1.0, x 20 PlUg . 1

D02 RNICK veorivirnistierammerssssierermreresraseresssrsearesesesensnans AR 22 Refaining RING....ocovevreeniens SO |

10 Bearing & Cup Ass'y (Ass'y may 23 JAM NUL 3416 s men s st ne 1

include shim washer which is not 24  Woodruff Key 1

required at this 10CAHON.Y ....ccevereernremrearirserrmesarasn 1 25  Flat Washer... werrerarnnes SURORO |

11 Bearinp & Cup Ass'y (Ass'y may Include 26  Pipe Plug, 1/4-18.. sessersrsssersorassanarennre |

Ref. 9. Shim Washer. Shim Washer 27  Reducar Pipe, 1/4- 18to 1/8-27 ................................. 1

must be replaced if included).....c.vuomeeemerrsnnrnninn 1 28 PIPE PIUGeeieierecresrmitensomtnsierismsmsrins sy senssessessratents 1

29 RIS VAIVE ........ccereeerrvenr e seem v e resn s srasessssnes 1

Order Parts from your local Tecumseh Power Products Engine

Dealer--refer to actual transmission for Model numbar, type
number and code.
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